
Group: 11LD 522-3

Engine: 11LD 522-3   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

 01 8101.032 fuel tank 1

 02 9043.092 fuel tank cap 1

 03a 3240.164 nut  M 8 2

 04 8865.196 support 1

 05 8635.059 vibration-damping 2

 06 3240.033 nut  M 10 2

 07a 7625.020 washer diam.10,5 2

 08 3206.080 nut 2

 09 7625.316 washer 2

 10 1780.030 bolt M 10 X 1,5 X 20 2

 11 8866.002 tank support 1

 12 8960.012 buffer 2

 13 7980.042 cup 2

 14 6487.004 pivot 2

 15 1901.032 union bolt M 14 2

 16 4670.061 copper gasket diam.14 4

 17 704R.010 feed pump rod 1

 18 9730.031 screw M 8 X 40 2

 19 9732.064 screw M 8 X 30 2

 20 353R.034 spacer 2

 21 613R.006 safety plate 1

 22 7625.012 washer diam. 8,4 2

 22a 7555.029 washer diam. 8 2

 23a 323R.003 nut 3

 24 3730.151 fuel filter 1

 25 2175.046 fuel filter cartridge 1

 26 9370.058 f.hose (mm  700) 1

 27 1901.030 union bolt M 10 2

 28 4670.059 copper gasket 4

 29 «–––––» fuel feeding pump 0

 29a 6585.096 fuel feeding pump 1

 30 «–––––» gasket 0,80 0

 30a 1200.087 O ring  3150 1

 31 «–––––» fuel pipe mm 650 0

 31 9375.673 fuel pipe (mm 416) 1

 31a 9374.036 fuel hose  mm  360 1

 32 937R.059 fuel pipe 1

 33 450R.065 gasket 3

 33 450R.066 gasket 3

 33 450R.067 gasket 3

 34 7215.035 tappet 3

 34 7215.140 tappet 3

 36 656R.060 injection pump 3

 37 7265.008 union 3

 38 1200.279 O ring 3

 39 7470.003 filler 3

 40 8335.029 washer seal 3

 41 5755.034 spring 3

 42 956R.043 valve 3

 43 660R.024 pumping element 3

 44 3203.099 nut 6

 45 4670.060 copper gasket diam.12 6

 46 1901.012 union bolt 3

printed by LOMBARDINI:   11/08/2010  -      1



Group: 11LD 522-3

Engine: 11LD 522-3   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

 47 «–––––» union 0

 47a 716R.017 union 3

 48 676R.088 stud 3

 49 858R.094 brace 3

 50 771R.097 washer 3

 51 937R.082 dearetion pipe 1

 51a 9375.788 bleeding pipe 1

 52 3630.050 clamp dia 9-11 2

 53a 4670.062 copper gasket diam. 6,2 X 10 X 1,5 3

 53b 4670.058 copper gasket diam. 8,2X12X1,5 9

 54 754R.035 washer 3

 54 754R.051 washer 3

 55 5010.060 nozzle Stanadyne (EPA version) 3

 55 644R.047 nozzle-holder Stanadyne 3

 55 644R.056 nozzle-holder Bosch 3

 56 837R.030 shim 3

 56 837R.035 shim 3

 56 837R.041 shim 1

 57 540R.079 spring 3

 58 «–––––» nozzle Bosch - see Pos. E 08 0

 58 644R.068 nozzle Stanadyne 3

 58 6531.549 nozzle Stanadyne (EPA version) 3

 59 4670.059 copper gasket 2

 60 1901.045 union bolt M 10 1

 61 754R.050 washer 3

 62 «–––––» banjo union diam. 6 0

 63 9376.022 injection fuel pipe (EPA version) 3

 63 944R.072 injection fuel pipe 3

 64 «–––––» purge hose 0

 64a 9571.252 purge hose 2

 65 7260.053 connection EPA version 3

 66 «–––––» flange 0

 69a 323R.003 nut 3

 70 «–––––» stud M 8 X 18 (30) 0

 70a 6780.164 stud M 8 X 55 3

 71 6590.381 injection pump (EPA version) 3

 72 8546.103 brace 3

 73 771R.097 washer 3

 74 7701.259 washer 3

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 11LD 522-3  Drawing: E

printed by LOMBARDINI:   11/08/2010


